SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
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samonas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.97
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 452 9.31 9.31
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 4.52 9.29 9.33
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Bandwidth
0 4
o
¢ \,
- Wi,

(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 820108 MHz 19.12 dBm Occ Bw 4.49178686 MHz

m 1 816,745 71 MHz 12,17 dim Oce Bw Centroid B18.991 607 61 MHz

i 1 8212375 MHz 1182 dgm Oce B Freq Offset 8392 389609 kiz

02:10:06 PM  06/27/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB
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- 3005 SWT_ 1,01 ms ® VBW 300kHz _Mode Auto Sweep
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2 Marker Table 2 Marker Table
W 1 820,638 MHz 14.98 dBm Occ i 4516815737 MHz W I 819.14 MHz 1095 dBm Qcc B 4521296241 MHz
n 1 816.733 65 Mz 8.9 dim Occ B Centroid BI8992060 716 MHz n 1 816.73068 Mz 560 diim Occ B Gentroid 81899113602 Miz
n 1 82125087 Mz £.44 dim Occ B Freq Offset 1939 284 203 ke n 1 82125198 Mz 507 diim Occ B Fre Offset 8663980 195 ke
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
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] 1 816.562 MHE 18.28 0Bm Occ 8577047785 MHz

n 1 813,309 6 Mtz 1356 dim Occ i Centroid B18.798082 201 M

n 1 823286 6 MH; 1261 dBm Oce Bw Freq Offset 201.917 799 269 kHz

02:01:28 PM  06/27/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
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2 Marker Table 2 Marker Table
W 1 816.602 MHZ 4.7 dBm Occ 9.312470346 MHz W 1 820,099 MHz 14.78 dBm Qe Bur 9.316892005 MHz
m 1 193278 Wiz 962 dim Occ s Centroid B18.953389981 Wiz m 1 143259 Wiz 930 dim Occ B Centroid B18.584 132 357 MiH:
¢} 1 823,640 2 MHz 9.98 dBm Oce Bw Freq Offset -16.010008 532 kHz ¢} 1 823,642 8 MHz 10.78 dbim Occ Bw Freq Offset 15667 642912 kHz
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mi 1 818.5 MHz 14.76 dBm [ 9.298 725661 MHz mi 1 818101 MHz 1161 dBm [T 9.339639.24 MHz
n 1 8123317 Mhz 1005 dbm Occ B Centroid BI8.984091 643 MHz n 1 813177 Mhz 5.44 dim Occ B Centroid BI8.957 557 088 MHz
n 1 8236335 Mhz 574 dBm Oce B Freq Offset 15,908 357 223 kHe n 1 8236574 Mhz 810 dben Occ B Freq Offset 12,442 601 768 kHe
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Multiv Spectrum
Ref Level 3000 dBm  Offset 280 48 P saL RefLevel 3000 dim  Offset 2,80 dB Mode Sweep seL
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2 Result Summary 2
[Sub Block A Center 816.50 MHz TxPawer 2268 dém RBW 50.000 kHa Sub Block A Conter 821,50 MHz TxPower 23.15dBm RBW 50,000 kHz
TxBandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz None
~7.500 MHz 2538 MHz 100.000 kHz X z -13. m -36.59 di 7.500 MHz 2,538 MHz 'B17.281 57 MHz
2538 MHz -2.500 MHz 300.000 Hz 813.97761 MHz -29.37 dBm -52.05 B -9.37 dB 538 MHs 2500 Mz §18.09567 MHz
2500 Mtz 2538 Mz 300,000 Hz 815,006 58 MHz -80.82 dBm -103.50 dB 6082 dB 2500 MHs 2538 MH: £24.005 83 MHz
2538 Hz 7.500 Mz 100000 kiz 82092244 MHz -54.49 dBm 771748 -41.49 d8 ey 2 en0 Mt £24.033 55 MHz
neody N e [

12:05:43 PM 06/27/2024 01:44:54 P 08/27/2024

Lowest MASK / Full RB

Highest MASK / Full RB

RefLevel 30.00dBm  Offset 2,80 dB

saL Mode Sween

Mode Sweep
Count 100/100

Ref Level 30.00 dBm Offset 2.80 d8.

1 Spectrum Emission Mask
Uimit Ched

6L

Count 100/100
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CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 23.18 dBm REW 50000 ki Sub Block A Center 62150 Wz TxPower 23,15 d8m REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z - m d . 7.500 MHz 2538 Miiz 100.000 kHz B18.951 12 MHz -2157 dBm -44.73 dB -8.57 dB
2538 MHz -2.500 MHz 300.000 Hz 813.99379 MHz 4337 dBm -66.56 dB 233748 538 MHs 2500 Mz 300,000 Hz B18. iz m 66,60 dB 2344 dB
2500 MHz 2538 MHz 300.000 Hz 819.02163 MHz -38.88 dBm -62.06 dB -18.68d8 2500 Mz 2538 Mz 300000 He 824.01678 MHz -39.21 dBm 6236 dB 1921 dB
2538 Wz 7500 MHz 100,000 Kbz 81904887 MHz -19.56 dBm -42.75 dB 6.56 dB 8 M 7200 Mits 100.000 kit 82405820 MHz 3215 dBm 4531 d8 915 dB
oo DN ey - 5 R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.60 4B

- ]
.

RefLevel 3000 dBm  Offset 2,80 dB Made Sweep

~7.500 MHz 2538 MHz 100.000 kHz . z -13. m -36.04 di 3
-2.538 MHz -2.500 MHz 300,000 Hz 813.99078 MHz -30.05 dBm -52.39 dB -10.05 dB
2500 MHz 2538 MHz 300.000 Hz 819.01072 MHz -81.21 dBm -103.55 d8 -61.21dB
2.538 MHz 7.500 MHz 100,000 kHz 820.791 94 MHz -55.99 dBm <7833 d8 -42.99 dB
neody N o
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Mode Sweep SGL
Count 100/100 Count 100/100
Limit Chesd Lt Ches i
20 die 20 dbi -
0 10 ﬁ T
| |
o | T [
J 10 db [
( b EM_UMIT_002_ABS_0 / \
i i SEM_L 7850 !
i ]
A | /
30
] | r
; - !
40 40 dBrv ‘r\l
50 dBm By : ‘I f
i )
50 i [T (LR T R i Y i ()
vk S e g '\‘ § B o S PR | | it S ‘ P ke
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Black A Center 816.50 MHz TxPower 22.34 dBm RBW 50.000 kHz Sub Black A Center 821.50 MHz TxPower 22.61dBm RBW 50.000 kHz.
Tx Bandwidth 5.000 MHz Nene, Tx Bandwidth 5.000 MHz. None,

818.907 59 MHz
818.98175 MHz
824.00583 MHz
824.039 55 MHz.

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

01:45:42 PM  08/27/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Nene,

Tx Bandwidth 5.000 MHz

-7.500 MHz -2538 MHz 100.000 kHz . z -22.1 m d .

-2.538 MHz -2.500 MHz 300.000 Hz 813.97761 MHz -38.43 dBm -61.01 dB -18.43 dB
2500 MHz 2.538 MHz X iz 819.03179 MHz -38.90 dBm -61.48 dB -18.90 dB
2.538 MHz 7.500 MHz. 100.000 kHz 819.058 20 MHz -22.74 dBm -45.32 dB -9.74 dB

12:07:1% PM 06/27/2024

Rof Laval 300 03 Offset 2808 Mode Sweep s Reflevel 30,00 dBm Ofset 2,80 dB Mode Sweep saL
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CF 8165 Mz 5005 pts 5 MHz/ Span 15.0 MHa || [cF 8215 MHz 5005 pts 5 MHz/ Span 15.0 Mz
2 Result Summary 2 Resu
[Sub Block A Center 81650 MHz T Power 22.58 dBm REW 50.000 kHiz Sub Blodk A Center 82150 MHz T Pawer 22.67 dBm REW 50,000 kHz

Tx Bandwidth 5.000 MHz.

818.93246 MHz -22.24 dBm

7,500 MHz 2538 MHz 100.000 kHz

2538 MHz -2.500 MHz 300.000 Hz . MHz .05 dBm
2500 MHz 2.538 MHz 300.000 Hz 824.00282 MHz -40.07 dBm
2.538 MHz 7.500 MHz 100,000 kHz 824.04266 MHz -20.69 dBm

01:46:30 PM 06/27/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.60 4B Mode Sweep

Limit Chesk

6L

Count 100/100

1 Spectrum Emission Mask

RefLevel 3000 dBm  Offset 2,80 dB

Linit Chec

Made Sweep

pectrum Emission

s6L

Count 100/100
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CF 816.5 MHz 5005 pts. Span 15.0 MHz || |CFB21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Black A Center 816.50 MHz TxPower 21.36 dBm RBW 50.000 kHz [Sub Black A Center 821.50 MHz TxPower 21.42dBm RBW 50.000 kHz.
Tx Bandwidth 5.000 MHz None Tx Bandwidth 5.000 MHz. None,
-42.18 dB

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz
2.500 MHz

-55.18 dBm
-78.77 dBm
-30.57 dBm
4.58 dBm

B818.85785 MHz
818.96482 MHz
824.02276 MHz
824.039 55 MHz. -1

-16.61 dB
-100.20 dB
-51.99 dB
-36.00 dB

-58.77 dB
-10.57 dB
.58 dB

2538 MHz

12:08:55 BM  06/27/2024

-7.500 MHz -2538 MHz 100.000 kHz . z =13, m =31 N

-2.538 MHz -2.500 MHz 300.000 Hz 813.98777 MHz -33.04 dBm -54.40 dB -13.04 d8

2500 MHz 2.538 MHz 300.000 Hz 819.01561 MHz -79.63 dBm -101.00 dB -59.63 dB

2.538 MHz 7.500 MHz. 100.000 kHz 819.365 80 MHz -55.81 dBm -77.18dB -42.81d8
oy -

01:48:07 PM  08/27/2024

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 2.80 d8.

Mode Sweep

SGL
Count 100/

RefLevel 30.00dBm  Offset 2,80 dB
100

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

12:08:07 PM 06/27/2024

01:47:19 P 06/27/2024

Limit Chee
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40 40 dBr - t
R e T SRR B Y, EPIAPRI
50 dBm T o5l .
et
CF 816.5 Mz 5005 pts. 5 MHz/ Span 15.0 MHz || [CFB21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 21,58 dBm REW 50000 ki Sub Block A Center 62150 Wz TxPower 21,57 dBm REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
-7.500 MHz 2538 MHz 100,000 kHz .. z -23. m di -10.. 7.500 MH; 2538 MH; 100.000 kH: 818.88894 MHz -22.23 dBm
2538 MHz 2500 MHz 300,000 Hz 81399454 MHz 3105 dBm 6264 dB 2105 d8 238 Mt 3500 M 200000 Ha §18.99868 MHz 37562 dBm
2500 MHz 2538 MHz 1000 Hz 819.00583 MHz -40.44 dBm -62.03d8 -20.44 48 2500 Mz 2538 Mz 300000 He 824.00583 MHz -39.51 dBm
2538 Wz 7500 MHz 100,000 Kbz 81906752 MHz -23.12 dBm -44.71 dB 10128 Jr38 Mie 7200 Mits 100,000 kHz 82406752 MHz 3156 d8m
Ready (L &

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.60 4B

Mode Sweep

e Spectri
RefLevel 3000 dBm  Offset 2,80 dB Made Sweep

pectrum Emission Mask

~7.500 MHz 2538 MHz 100.000 kHz . z -16. m -37.03 di -3

-2.538 MHz -2.500 MHz 300,000 Hz 813.99379 MHz -34.21 dBm -55.13 dB -14.21d8
2500 MHz 2538 MHz 300.000 Hz £19.034 80 MHz -83.71 dBm -104.63 dB -63.71 dB
2.538 MHz 7.500 MHz 100,000 kHz 820.77019 MHz -56.56 dBm -77.48 dB -43.56 dB

12:09:43 BN 06/27/2024

Ready

[T T

o9:03

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

817.21007 MHz
818.98363 MHz
824.001 69 MHz
824.039 55 MHz.

1 Spectrum Emission Mask
Limit Chesi s Limit Chet!
20 diten 20 dbi
10 it 10 Il
I
a T i
] I |‘ Ll
) 10 di T
\ EM_UMIT_002_ABS_0 i
‘ E
f L) '
20 f T f Y
40 < - 40 dBm 3 8
5 ) I )
50 dBm Y B A
y [ [ 1 P, 0 " Mo b y ]

PV S R O A= i e apveermevmn | | WU e mp—— ' e T T —
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa .5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Block A Center 81650 MHz T Power 20,92 dBm REW 50.000 kHiz Sub Block A Tx Power 20,99 dbm REW 50.000kHz

Tx Bandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz Nane|

-5631dBm
-82.81 dBm
-34.50 dBm
-16.91 dBm

-43.31 dB
-62.81 dB
-14.50 dB

01:48:85 P 08/27/2024

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

12:10:31 PM 06/27/2024

01:49:44 PM 06/27/2024

Ref Level 30.00 dBm  Offset 280 d8. Mode Sweep SGL Ref Level 30.00dBm  Offset 2,80 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask
o
20 die 20 dbr
10 10
B T I
. PR o
10 ! 10 db | i
.‘ \ EM_UMIT_002_ABS_0 !
i R T T
Kl gy
-30
, i} T
i o ﬂ
/ L f iy
40 40 dm :
P ", A ) i L‘"«. S o
50 dBm . _.ww,-«w“"‘“w“ a e sttt A O S et it P et ]
M».ufﬂ"""m
CF §16.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Conter 81650 M TPower Z1.11 dbm REW 50,000 khiz Sub Blodk A Conter 83150 Wz T Power T1.08d6m REW 50,000 kHa
Tx Bandwidth _5.000 MHz Nene, Tx Bandwidth_5.000 MHz None,
7500 Mz 2538 Mhz 100.000 kke X 3 -27.35 dbm df - 7,500 Wi 2538 M 100,000 kit £18.94490 MHz 22783 dBm ~45.01 d8 1493 dB
2536 Mz 2500 MHz 300,000 Hz 81399078 MHz -45.40 dBm 6651 dB 2540 d8 eas s v 00 000 1 £18.08777 MHz 70 dBm 37848 227048
2500 MHz 2538 Mtz 000 Hz 819.00357 MHz -39.60 dBm 6071 di -19.60 d8 2500 Mz 2538 Mz 300000 He 824.007 71 MHz -40.88 dBm -61.96 dB -20.88 dB
2538 Wz 7500 Mz 100,000 iz 819.04887 MHz -20.99 dBm 421048 -7.88 d8 Jea i S o0 it ookl £24.03955 MHz 2475 dBm 3537 48 117948
ooy ety 5 0

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.60 4B

1 Spectrum Emission Mask

Limit Chesk

Mode Sweep

RefLevel 3000 dBm  Offset 2,80 dB

pectrum Emission Mask
Limit Chee

Made Sweep

EM_LIMIT_002_ABS_0

-30
4
40 - 40 dBny
50 dBm- Ij"\,\ Br 7 ‘f )]
F 1 =, - A - g
T RP——rery T o T s e | | L vorr—  SPrp—— ]
CF816.5 MH: 5005 pts Span 15.0 MHz || [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 18.43 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 18.32d8m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 MHz -2538 MHz 100.000 kHz . z -16.1 m -34.48 di - 7.500 MHz 2538 MHz £17.26603 MHz -58.85 dBm 45.85 dB
2538 MHz -2.500 MHz 300.000 Hz 813.97460 MHz -33.27 dBm -51.69dB 1327 d8 538 MHs 2500 Mz 818.963 69 MHz -83.41 d8m 6341 dB
2500 MHz 2538 MHz 300.000 Hz 819.01373 MHz -84.29 dBm -102.72 dB -64.20 dB 2500 MHz 2538 Mz 824.00884 MHz -35.92 dBm -15.92 dB
2538 WHz 7.500 Mtz 100,000 kz 81999343 Miz -52.91 dBm 7734 48 4591 8 2538 MH: 7.500 Mz 824.039 55 MHz -20.88 dBm -7.88 dB
neody B weaty | 2
12:12:09 PN 06/27/2024 01:51:22 PM  06/27/2024
Mult sp - . Spectr -
Ref Level 30.00dBm  Offset 2.80 dB Mode Sweep sGL Reflevel 30.00dBm Offset 2.80dB Mode Sweep —
Count 100/100 Count 100/100
1 Spectrum Emission Mask
ch
20 dfim 20 dbi
10 L
o T
] 7
| | | |
10 ? ‘ 10 d ]
I | EM_UMIT_002_ABS_0
¥ : Fi T
K r A
30 “'{ N' T
a0 y 40 b i e
F, L I e T N S A
50 dBm A AT A ittt A L T LA o
s
50 E
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 19.08 dBm REW 50000 ki Sub Block A Comter 621,50 MHz TxPower 18,14 d6m REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z - m d - 7.500 Mz 2538 Miiz 100.000 kHz B18.957 34 MHz -24.04 dBm -43.17 dB -11.04 dB
2538 MHz -2.500 MHz 813.97761 MHz -41.47 dBm -60.55 dB 2147 d8 538 MHs 2500 Mz 300000 Hz §18.990 78 MHz m 61.14 dB -22.00dB
2500 MHz 2538 MHz X 819.03179 MHz -42.22 dBm 613048 -nnd 2500 Mz 2538 Mz 300000 He 824.01975 MHz 4572 dBm -64.85 dB -25.72 dB
2538 Wz 7500 Mz 100,000 iz 81905820 MHz 25.94 dBm -45.02 dB 12.94 d8 Jr38 Mie 7200 Mits 100.000 kit £24.042 66 MHz 2609 dBm 4523 d8 1309 dB
ooy N ey o U
12:11:21 PN 06/27/2024 01:50:33 PM 06/27/2024
TEL : 886-3-327-3456 Page Number 1 A12-13 of 19

FAX . 886-3-328-4978




e% FCC RADIO TEST REPORT Report No. : FG3D2703-02C

SPORTON LAB.

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB
Lowest MASK Highest MASK

Ref Level 3000 dBm  Offset 280 dB T saL RefLevel 3000 dBm  Offset 2,80 dB Mode Sweep
Count 100/100
1 Specirum Emission Mask
limit Chect PRSS Limit Chee Phss
20 diten 20 dbi
1 10
PR R et sttt o e i,
o { ¥ I 1
|
10 T T T T e I‘ |
SEM_UMIT_002_ABS_0 | Y EEM_LIMIT_002_ABS_0 [ |
- I B f Y,
w | I "
20 N M i N
E - A - W
d ‘4
a0 . = 2 40 dBiny ,Kﬂ- \‘-»,“_ T
y A P PR WS I asaiest” Tt sy e
50 dBar - et R Avia. sl g Pt e
e
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa B 5005 pts 1.5 MHz/ ~Span 15.0 MHz
2 Result Summary 2
[Sub Block A Center 81650 MHz T Power 20.76 dBm REW 50.000 kHiz Sub Block A Comter 62150 MHz Tx Power 20,64 dbm REW 50.000kHz
Tx Bandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz Nane|

~7.500 MHz 2538 MHz 100.000 kHz . z E m di 7.500 MHz 1538 MHz 100.000 kHz 818.93246 MHz -24.11 dBm 1,11 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.98965 MHz -38.82 dBm -59.59 dB 2538 MHz -2.500 MHz 300.000 Hz B18.97987 MHz -46.54 dBm
2500 MHz 2538 MHz 300,000 Hz 819.00771 MHz -39.79 dBm -60.55 dB . 2,500 MHz 2538 MHz 300.000 Hz B24.00809 MHz -46.95 dBm
2538 WHz 7.500 Mz 100,000 kHz 819.05198 MHz -23.13 dBm -43.50 48 10138 2.538 MHz 7.500 Mz 100.000 kHz 824.05509 MHz 2151 dBm
O IR [ o
12:13:01 PM 06/27/2024 01:43:15 PM 06/27/2024

TEL : 886-3-327-3456 Page Number 1 A12-14 of 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle MASK / Full RB

RefLevel 30.00 dBm  Offset 2.80 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBm:
10 dBm
T iV U e,
0 dBm /M \
-10 dBnr
SEM_LIMIT_002_hBS_0 ‘ ) \
-20 dBnr "L\
-30 dBm i
40 dBm R Wﬂmﬁw Sy
o
60 dBnr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.30 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.905 99 MHz -30.23 dBm -53.54 dB -17.23 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.995 67 MHz -46.46 dBm -69.77 dB -26.46 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.021 63 MHz -54.47 dBm -71.77 dB -34.47 dB
5.038 MHz 10.000 MHz 100.000 kHz 825.068 12 MHz -35.10 dBm -58.40 dB -22.10 dB
Ready _ 20280627
A SR

02.42.05 PM__06/27/2024

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full

RB

Reflevel 3000 dBm  Offset 2.80 dB Mode Sweep sGL
Count 100/100
1 Spectrum Emission Mask @1Rm Avg
Limit Chec! PASS
20 dBm
10 dBrm
ot gy s oty due g wwwm%nwf\
0 dBmr / \
-10 dBm
SEM_UIMIT_002_pBS_0 ‘ f \
-20 dBmr "N
30 dBmr W
-40 dBm = \”““’w
TP b e el
50d et
| 2825
-60 dBm
CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 22.81dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -29.93 dBm -52.74 dB -16.93 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -45.69 dBm -68.50 dB -25.69 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.028 78 MHz -54.45 dBm -77.26 dB -34.45 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.044 22 MHz -36.26 dBm -59.07 dB -23.26 dB
Ready [N g TR

02.42.83 PM__06/27/2004

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-15of 19



samonas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

RefLevel 30.00dBm Offset 2.80 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! Phss
20 dBnr
10 dBrv
A oA A AR ik AN VA AR Pty b )
0 dBr / \
-10 dBnr
SEM_LIMIT_002_ABS_0 ‘ ; \
-20 dBnr '\‘L\
-30 dBmr M
-40 dBm: o
[syorrmerarter)
-50 dB; &
-60 dBnr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 21.67 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 5.038 MHz 100.000 kHz 813.947 48 MHz -27.96 dBm -49.63 dB -14.96 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -46.27 dBm -67.94 dB -26.27 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.023 89 MHz -53.78 dBm -75.45dB -33.78 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.106 40 MHz -35.72 dBm -57.39 dB -22.72 dB
Ready NN S R

02.43.41 PM__06/27/2024

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00 dBm  Offset 2.80 dB

Mede Sweep

SGL

Count 100/100
@1Rm Avg

1 Spectrum Emission Mask
Limit Chec!

20 dBrmy

10 dBnv

0 dBnv

-10 dBm

SEM_UIMIT_002_pBS_0

-20 dBmr

-30 dBmr

-40 dBmr

M“M”WWWMWMM

o

-60 dBm

CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.24 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.943 33 MHz -28.19 dBm -49.43 dB -15.19 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -45.15 dBm -66.39 dB -25.15dB
5.000 MHz 5.038 MHz 300.000 Hz 824.009 59 MHz -55.53 dBm -76.76 dB 35.53 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.17272 MHz -39.88 dBm -61.11 dB -26.88 dB
Ready _ = 2024-06-27
== 1 2!

02.44.08 PM__06/27/2004

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-16 of 19




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.80 dB Mode Sweep sGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PSS
20 dBmr
10 dBm
0 dBmr / et ¥ s \
-10 dBm
SEM_LIMIT_002_ABS_0 ‘ [ \
-20 dBmr J H.
-30 dBmr m
-40 dBnr "( W
50 dBm TOVANLL PO )
Nm/"‘*‘/“
dBm
_CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 19.27 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.947 48 MHz -32.07 dBm -51.34 dB -19.07 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.995 67 MHz -48.59 dBm -67.86 dB -28.59 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz -60.04 dBm -79.31dB -40.04 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.05251 MHz -44.66 dBm -63.93 dB -31.66 dB

. 2024-06-27
Redy DN S DY

02.45.18 PM__06/27/2024

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm  Offset 2.80 dB Mede Sweep SGL
Count 100/100
1 Spectrum Emission Mask ®1Rm Avg
Limit Chec PASS
20 dBrr
10 dBr
0 dBrr / \
-10 dBm
SEM_LIMIT_002_PBS_0 ‘ f ]
-20 dBmr
-30 dBmr %
-40 dBm M SETw—
50 dBrei™]
-60 dBm
CF 819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 20.80 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.930 88 MHz -28.12 dBm -48.93 dB -15.12 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 77 MHz -46.06 dBm -66.87 dB -26.06 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01862 MHz -48.53 dBm -69.33 dB -28.53 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -28.99 dBm -49.80 dB -15.99 dB
Ready _ = 2024-06-27
== 18:46:0¢
02-46-00 PM__06/27/2024
Page Number 1 A12-17 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 250 B

Mode Auto Sweep

s6L RefLevel 30.00dBm  Offsct 280 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm 40 e
0 I t 50 } =
e e
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 7.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 768.47261 MHz -63.57 dBm -50.57 dB 30,000 MHz 809.000 MHz 100.000 kHz 74.335 62 MHz -63.90 dBm .90
829.000 MHz 1.000 GHz 100000 kHz 863.42652 MHz -64.35 dBm 5135 dB 629.000 Mz 1.000 GHz 100.000 kHz £30.00437 MHz -62.76 dBm 2976 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62905 GHz -46.12 dBm 331248 1.000 GHz 3.000 GHz 1.000 MHz 1.63405 GHz -46.13 dBm 33.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99900 GHz -50.36 dBm -37.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.47105 GHz -50.55 dBm -37.55 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.48956 GHz -50.07 dBm -37.07 dB 7.000 GHe 91000 GHz 1.000 Mz 7.48931 GHz -50.23 dBm 37.23dB
01:54:23 FM 06/27/2024

01:55:54 PM 06/27/2024

Highest Channel

Ref Level 30.00dBm  Offset 250 B

Mode Auto Sweep

01:52:53 P4 06/27/2024

SGL
Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dbm
S0 -
R MMM L™+
60
M
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 773.49256 MHz -64.28 dBm -51.28 dB
829.000 MHz 1.000 GHz 100000 kHz $32.44051 MHz -63.10 dBm -50.10dB
1.000 GhHz 3,000 GHz 1.000 MHz 1.63905 GHz -45.98 dBm 3298 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.48705 GHz -50.58 dBm -3758 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.47957 GHz 50.19 dBm -37.19.d8
Ready T B

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-18 of 19



samonas. FCC RADIO TEST REPORT

Report No. :

FG3D2703-02C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0056
40 Normal Voltage 0.0058
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0031
PASS
-10 Normal Voltage 0.0012
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-19 of 19



samonas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824MHz 3.72 4.52 5.42 5.74 PASS

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. 256QAM Limit: 13dB
RB Size Full RB Result
824MHz 6.60 PASS

TEL : 886-3-327-3456 Page Number : A13-10f13

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB
Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 28045 = AnBW 20 MKz
- A 3008 Mess Time 6.5 ms.

2 Result Summ,

Mean Pwr + 20.00d8
Samples: 130000
= 23.05 dBm 27.99 dBm 4.94 4B 240 d8 3.96 B 452 B i

02:31:40 PM 06/27/2024

Nef Lot 30000 Ofbei” 280 AW 30z
™ 3008 Mes Time 65w
1 CCDF CDF
= =
1E-
*
| |
l. 1E
1 T
1 |
| \
TE-04- TE-04-
'
I |
caanowe Miear P + 0 00 48| | [ SEET WL
2 Result Surmmi Samples: 130000
- 2357 dBm. 27.68 dBm 4.11d8 1.88 dB 32648 37248 3%

02:31:13 PM 06/27/202%

Ref Level 3000 dBm  Offset 280 dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 28006 = AnBW 20 MHz
- A 3008 Meas Time 6.5 ms. - Att 3038 Meas Time 6.5 ms.
1coF 15 View
— ——
-~ - ! 1E- - = =
- 1E- —
5 1E
;
1EO4: £ 1E04: .
| 1
| \
i
sz omn Mean Pur + 20,00 d5 || (GEZLO MRS
2 Result Surmmi Samples: 130000
- 21.88 dBm. 27.73 dBm 5.85 dB. 2.80 4B 47048 542 dB 57048
02:32:06 MM 06/27/2024

02:32:33 B 06/27/2024

256QAM

Mean Pwr + 20.00d8
2 Result Summ, Samples: 130000
= 21.52 dBm 27.85 dBm 633 dB 282 dB 4,96 dB 574 dB 6.08 d8
LI ) o T

RefLevel 3000 B Offset 28045 = AnBW 20 MKz
- A 3008 Mess Time 6.5 ms.

(CF824.0 MHz.
2 Result Summs

Mean Pwr + 20,00 dB
Samples: 130000
- 19.53 dBm 27.03 dBm 7.50 dB 250 d8 66098

51048

02:33:02 M 06/27/202%

7.24d8

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-2 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
824MHz 5.15 9.80 14.51 19.36
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824MHz 5.33 5.21 10.27 10.30 15.31 15.34 20.45 20.60
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 5.17 5.21 10.19 10.28 15.30 15.30 20.46 20.46
TEL : 886-3-327-3456 Page Number 1 A13-30f 13

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n26 / 5MHz / DFT-S OFDM / 824MHz / Full RB
PI/2 BPSK

e - s =

Ref Level 30,00 B Offset 25008 = REW 100 kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Il [

wﬁw“«‘n M LWL I'A“Mv A
f ' T,
it Lf"“uu |

sagim T e

|CF 824.0 MHz 10001 pts 0 MHz/ Span 40.0 MHz

02:30:25 PM 06/27/2024

FR1 n26 /5MHz / CP OFDM / 824MHz / Full RB
QPSK 16QAM

e - s B o - =

Ref Level 30,00 B Offset 25008 = REW 100 kHz

Ref Level 30,00 B Offset 25008 = REW 100 kHz

- At 3008 SWT 0.1 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
W] 135 e
20 dBow D2} 05268 | |20 dBw B}
I 533800 s 1 15328 dim 522000 s

® antleaf i © bty

] | [ |

| 1
0 dBerr ! \ 0 dBerr

.'.‘ \MW ul |0 ek i fh
IR A Tt
MMW PO il
w m ,\ﬂ-‘-
Fre ool PP alike Lo
|CF 824.0 MHz_ 10001 prs 0 MHz/ Span 40.0 MHz | | |CF 824.0 MHz 10001 pts 0 MHz/ Span 40.0 MHz
02:25:43 M 06/27/2028 02:28:35 M 06/27/2024

64QAM 256QAM

o - st BB v s =

Ref Level 30,00 B Offset 25008 = REW 100 kHz Ref Level 30,00 B Offset 25008 = REW 100 kHz

- an 3006 SWT 101 ms = VBW 300kHz  Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

20 dBm B s a8 | |20 drm Dap)} a1 ¢}
518000 MK 521200 MK

“ e YOO i1 0384 o

T e TR i Pl

(8240 MHz 70001 pis 0 Mz iz || |[Faza.0 Mk 70001 pis .0 MHz/

02:20:02 PM 06/27/2024 02:26:47 PM 06/27/202%

TEL : 886-3-327-3456 Page Number 1 A13-4 0f 13
FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n26 / 10MHz / DFT-S OFDM / 824MHz / Full RB
PI/2 BPSK

e - s =

Ref Level 30,00 B Offset 25008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

20 dBw H1T 19.085 diim ’ D1} -J.MdB
JORECET o — 330800
10 { il
I |
0 dier il

A \ ‘
Al FW, e Ml |

"l Ll
i ¥

(GFa24.0MHz 70001 pis 0 Mz

Span 50.0 MHz
02:22:33 MM 06/27/2024

FR1 n26 / 10MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

ReLve 3000 et 23015 KW 0015

Ref Level 30,00 B Offset 25008 = REW 200 kHz
= A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

50 atim wifi S8 atim
20 dBm D1} 186 38 | | 20 dow Dap)} 121 e
115,29 ditm 1038000 Wz 1 14575 dim 1030000 Mg
© i e s s © Pl ik e
| ! |
; |
0 dbe 0 dbe

(GF824.0 MHz. 70001 pts

0 MHz/ Span 50.0 MHz | | [CF 824.0 MHz 10001 pts

O MHs] Span 50.0 MHz

02:23:09 PM 06/27/2024 02:24:23 PM 06/27/2024

64QAM 256QAM

ReLve 3000 et 23015 KW 0015

Ref Level 30,00 B Offset 25008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

- A 3000 SWT 101 ms ® VBW 1z Mode Auto sweep
Frequancy Sweep.

i
20 dBn 11} a6 e8] | |20 dbon D2} 256 a8
1020000 MH 1025000 MHs
4114.508 dim
Pbitna W A 4111772 diin &
10 : 10 - e
| 7 A
| [ |
0 dBer i 0 dBer "

H2 11182 dbir

» WW/ \MW — p WM: \W&W
0 ’J.. Y TP 50 db - I

(GFa24.0MHz 70001 pis 0 Mz

iz| | (Fazanmmz 70001 pis .0 MHz/

02:24:57 MM 06/27/202%

02:26:12 PM 06/27/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n26 / 15MHz / DFT-S OFDM / 824MHz / Full RB

PI/2 BPSK

e - s =

Ref Level 30,00 B Offset 25008 = REW 300 kHz

- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

e
20 B HT 19.081 dtim s .10 ¢
bttty MWMI 1452000 MHa
10 " |
|
| \
0 dBer

L
- A

it bbb e

|CF 824.0 MHz. 10001 pts 0 MHz/ Span 60.0 MHz

02:21:16 PM  06/27/2024

FR1 n26 / 15MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

e - s B o - =

Ref Level 30,00 B Offset 25008 = REW 300 kHz Ref Level 30,00 B Offset 25008 = REW 300 kHz

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

20 dB Dap)} az2a8 | |20 dbrm Dap)} .73 a8}
1531200 Mz W1 15.229 dim 1534800 Mz

(GF824.0 MHz. 70001 pts 0 Wiz Span 60.0 MHz || [GF824.0 MHz. 0001 pts 10 M2/ Span 60.0 MHz
; T ——

02:20:41 PM 06/27/2024 02:19:27 MM 06/27/202%

64QAM 256QAM

S CEEom: S CEEom:
- At 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep

N s
20 dB Dap)} azs a8 | |20 dbrm Dapi} 113 a8}

15.306 00 M 15.306 00 M
H1 14,568 dtim p TN | MR

[P YR S sy ig o it”

(8240 MHz 70001 pis 0 Mz Span 60.0 Mz || [GF824.0 MHz 70001 pis 0 MHz/ Span 60.0 Mz
eooros. AEEEEN PRECTT PRECIT

02:18:53 PM 06/27/2024 02:17:39 PM 06/27/2024

TEL : 886-3-327-3456 Page Number 1 A13-6 of 13
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB

PI/2 BPSK

Ref Level 30,00 B Offset 25008 = REW 500 kHz

-an 305 SWT 101 ms @ VEW 2wz Mode Auto Sweep
20 dBw 119,149 dim it
MMWH,\ 19.36200 Mg
/
0 :
| |
N ; |
H2 6 am—¥
I g
|
| |
f "\ .M/‘N"‘
/a
- e .Jv\/
(FFI 0001 pis T

02:13:25 MM 06/27/202%

Span 70.0 WAz

FR1 n26 / 20MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 25008 = REW 500 kHz
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 25008 = REW 500 kHz
3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

= A

gt e,

20,80800 MMz

(GF824.0 MHz.

0001 ps

0 MHz/ (CF 824 0 MHz. 0001 pts

02:14:01 PM 06/27/202%

Span 70.0 MHz

10 M2/

02:15:15 PM 06/27/202%

Span 70.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 25008 = REW 500 kHz

Ref Level 30,00 B Offset 25008 = REW 500 kHz

02:15:48 PM 06/27/202%

- 3008 SWT 100ms ® VBN 2 MKz Mode Auto Sweep - A 3008 SWT 100ms ® VBW 2 MKz Mode Auto Sweep
1116.009 défm s — 0481 00 M
10 0 g, TR !
o l o ( \
] | |
10 dBim +2-9.99 dier— 1 + .
| H2-12.982 dBen—}
.ﬂ" |W i
e " " )._.u./ /
|CF 824.0 MHz 10001 pts 0 MHz/ Span 70.0 MHz | | (CF 824.0 MHz 10001 pts .0 MH2/ Span 70.0 MHz

02:17:03 MM 06/27/202%

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-7 of 13



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
824MHz 4.48 8.97 13.46 17.98
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824MHz 4.52 4.54 9.32 9.32 14.14 14.16 18.98 19.03
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824MHz 4.51 4.50 9.30 9.35 14.19 14.12 19.02 19.10
TEL : 886-3-327-3456 Page Number 1 A13-8 of 13

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 5MHz / DFT-S OFDM / 824MHz / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
Bandwidth
213 dbim|
2513900 M
20
0
o
5,
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 825139 MHz 1819 dBm Occ Bw 79 MHz
m 1 217416 MHz 12.41 dim Oce Bw Centroid B23.983 929 983 MHz
i 1 826,236 26 MHz 1223 dém Oce B Freq Offset 16,070 016 582 kHz

02:30:45 PM 06/27/2024

FR1 n26 / 5MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

BB o - e

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- A 3005 SWT_1.01ms ® VBW 300kHz _Mode Auto Sweep e 5008 SWT_1.01ms ® VBW 300Ktz Mode Auto Sweep
h h
ot 3 b
523,061 00 Mt 823,121 00 Mt
» »
o - - . A \
o, - o, - ..
/ / \
- 8
a0 M 001 prs O W/ Span 10.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 823.061 MHz 14.29 dBm Oce fw 4524727832 MHz M1 1 823121 MHz 1533 dBm Oce B 454362096 MHz
n 1 82172965 MHz 858 dbm Occ B Centroid 823992014803 MHz n 1 82172008 MHz 567 dim Occ B Centroid 823.991901 227 MHz
n i 826254 38 Mz 7.0 dim O B Freq Offset 7,985 197 247 Wbz n i 82626371 Mz 939 dm Occ B Freq Offset 6,098 772923 ki

02:29:29 PM 06/27/2024

-

02:28:55 PM 06/27/2024

-

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

BB o - e

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- an SWT 101 ms ® VBW 300kHz_Mode Auto Swesp ST .01 ms © VBW 300z Mode Auto Swesp
n
n =
a1 1800z si15000 iz
2 2
10 s - - 10 = = - = T
o o -
k 4
/ N
Ly - N
Sk
w -
GazoNE ot pte Gz Span 10.0 Wiz || (G 828.0 Mz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble
] 1 825,608 MHz 1391 6Bm Occ 4512578827 MHz ] I 82019 MHz 10.82 dBm Qe Bur 4,508 608619 MHz
n 1 82172666 Mz 7,56 dim Occ B Centroid B23.582951 686 Mz n 1 82172017 Wz 635 dim Occ B Centroid B23.574.475 168 Wiz
n ' 826239 24 hiiz £11 d8m Occ B Freq Offset 17.048314 483 ke n ' 826225 78 Wiz 624 dim Occ B Freq Offset 25524832 158 ke
02:27:42 M 0s/27/2028 0z:27:07 M 06/27/2028

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 10MHz / DFT-S OFDM / 824MHz / Full RB

PI/2 BPSK

tiVie Spactrum
Offset 25008 = REW 200 kHz
1.01ms = VBW 1 Mz

Ref Level 30,00 B
- an 3008 SWT
Bandwidth

Mode Auto Sweep

s N P
(F824.0 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 821.562 MHz 19.14 dBm Occ Bw 8972950881 MHz

m 1 819,306 1 MHz 12.83 dim Oce Bw Centroid B23.792 545 766 MHz

i 1 828,279 MHz 1318 d8m Oce B Freq Offset 207.454 23389 kHz

02:22:14 PM  06/27/2024

FR1 n26 / 10MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

tiVie Spactrum
Offset 25008 = REW 200 kHz

Ref Level 30,00 B

ultiView Spactrum
Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz

- At 008 SWT 101 ms = VBW MHz  Mode Auto Sweep - At 008 SWT 101 ms = VBW MHz  Mode Auto Sweep.
. Sorit
i o e
p o il - e etri -
0 T 0 f £
I Y ! \
o . o i :
i \ { \
f " 1
RIS o1z o oo || s o1z w7 Soen o
Ao Ao
[ 1 821.622 MHz 15.21 dBm Oce iw 9.321 269829 MHz [ 1 825.079 MHz 14.69 dBm Occ Bw 9.328512236 MH:
N ] Ho107 M Tastdim ook Centid 3551 184983 s N ] Hoa173 M D6 dhm oot Centid T3 132 e
T2 1 828,642 MHz 9.77 dBem Oce Bw Freq Offset 1861553695 kHz T2 1 828,646 4 MHz 9.93 dbim Oce Bw Freq Offset 17,874 868 368 kHz

02:23:29 PM 06/27/2024

-

02:24:03 PM 06/27/2024

-

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 25048 = REW 200 kHz

-t SWT 101ms ® VBW 1w Mode Auto Sweep SWT 1,01 s = VBW 1 wiiz_Mede Auto Swesp
n
433 dtn 6 dtn
23,8 0 23,081 0
0 . 0
10 - - S e 3 10 e &
\ / -
0 0
' +
4 \ f \
b ! \
7 N My oy
0 b S vy T --
o B Y I
(IR 001 prs ST Span 20.0 Mz || (FE2a o 001 prs o/ Span 20.0 Nz
2 Marker Table 2 Marker Table
Wi i 823,481 Mz 1493 dBm [ 9305299533 MHz Wi 1 823,081 Mz 11.76 dBm e 9351837 112 MHz
n 1 8193163 Mz 10.15 dgm O o Centroid B23.968957543 i n 1 8192973 Mz 521 dim Occ B Centroid 823,873 226417 Wiz
o ' 826521 5 Wbz 1029 dgm OB Freq Offset 31,012 156 898 ke o ' 8265491 Wbz 714 g8 Occ B Fren Offsec 26 773 583002 ke

02:25:17 MM 06/27/202%

02:25:52 PM 06/27/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 15MHz / DFT-S OFDM / 824MHz / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 25048 = REW 300 kHz
3008
Bandwidth

- an SWT 101 s ® VBW 1 iz

Mode Auto Sweep

O o
>
(F824.0 MHz 1001 prs 0 MHz/ Span 30.0 MHz
2 Marker Table
M 1 820.224 MHz 1894 dBm Occ Bw 13.861 49388 MHz
m 1 816,904 2 MHz 12.83 dim Oce Bw Centroid B23.634913 118 MHz
i 1 830365 7 MHz 1370 d8m Oce B Freq Offset 365,086 861 79 kHz

02:21:36 PM 06/27/2024

FR1 n26 / 15MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 25048 = REW 300 kHz
3008
h

= A SWT 101 ms = VEW 1 iz

Mods Auto Sweep

ultiView Spactrum

Ref Level 30,00 dBn  Offset 25048 = REW 300 kHz

= an 3008 SWT 101 ms = VBW 1Mtz
h

Mods Auto Sweep

[ = M 5 dti)
822.322.0 MHe 626.3150 M
0 0
_ B N Tl PRy v
10 ¥ 10 ]
i
o : o - A
1 / |
) \, e
/ e
b Ve Moy bl
49
|CF 820 0 Wz 1001 pts 0 MHz/ Span 30.0 MHz || |cF 824 0 Mk 1001 ps 0 MHz/ Span 30.0 MHz
2 Marker Table 2 Marker Table
mi 1 822.322 MHz 15.04 dBm Oce B 14143147044 MHz M1 1 828.316 MHz 15.15dBm Qce Bu 14.166 846524 MHz
n 1 816.9025 MHz 1055 dim Oce B Centroid B23574 116082 MHz n 1 8169141 MHz 11.23 dilm Occ B Gentroid B23.397 275 143 MHz
n 1 310457 Mz 11.18 dio Occ B Freq Offset 25,583 908 466 kHz n 1 8310805 Mz 11.20 dbn Oce B Freq Offset -2.724 850 743 kHi

02:20:21 PM 06/27/2024

-

02:19:47 PM 06/27/202%

-

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 25048 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 25048 = REW 300 kHz

- SWT 101 s ® VBW 1wz Mode Auto Sweep SWT .01 ms @ VBW 1wz Mode Auto Sweep
h h
458 dbim 5 dbien
622.2620 M 622.3520 M
n \ n
0 r k ~\ 0 o X _
o . | o -
/ | / 1
T T T
] /
o |
— ™ .
o sl : LT
7 v
B
(7 820 e 001 e 0 Mz, Span 30.0 MHz | | [CF 8200 Mz 001 pes 0 Wb/ Span 30.0 MHz
2 Misrker Table 2 Misrker Table

M 1 822.262 MHz 1458 dBm Occ Bw 1419335891 MHz M 1 822.352 MHz 11,65 dBm Oce Bur
m 1 816,882 5 MHz 11.01 dim Oce Bw Centroid B23.579 605 691 MHz m 1 H16.9188 MHz 7.72diim Occ B Gentroid
i 1 8310763 MHz 1132 d8m Oce B Freq Offset 20,354 309 208 kHe i 1 831,045 6 MHz 7.35 diim Oce Buw Fren Offset

14126750085 MHz
B23.882 200125 MHz
17799 875 394 ke

02:18:34 PM 06/27/2024

-

02:17:59 PM 06/27/2024

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 500 kHz
- an 3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep
Bandwidth

e

(F824.0 MHz 1001 prs 0 MHz/ Span 40.0 MHz
2 Marker Table

M 1 £18.925 MHz 19.10 dBm Occ Bw 17.989654 863 MHz

m 1 B12.475 5 MHz 13.62 dim Oce Bw Centroid B23.470 139841 MHz

i 1 832465 2 MHz 1377 dim Oce B Freq Offset 52866015907 kHz

02:13:05 PM 06/27/2024

FR1 n26 / 20MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 500 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 500 kHz

- A 3008 SWT 1.01ms @ VW 2 miiz_Mode Auto Sweep e 5008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep
h h
22320 W
» »
PR N ST VU W S, PP
o o ;
o r o !
] | |
[ \ 1
{ L,
5, ',
W, '
7 v s I
S bt P
o r .
s T
a0 M 001 prs O W/ Span 0.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table
M 1 817.806 MHz 16.59 dBm Oce B 18.988 270908 MHz M 1 £32.232 MHz 16.72 dBm Oce B 19.033154114 MHz
n 1 8145482 Mz 1112 dim Occ B Centroid B24,042 126,352 MHz n 1 145161 Wiz 11.74 dim Gcc B Gentroid B24.032 692 252 MHz
n i 335365 Mz 129 dm O B Freq Offset 42306951815 kHi n i 8335493 Mz 1151 dm Occ B Freq Offset 3269 252375 kHi

02:14:21 PM 06/27/2024

-

02:14:55 PM 06/27/2024

-

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 500 kHz
- an SWT 101 ms = VBW 2 Wiz Mode Auto Sweep
h

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 500 kHz
SWT 101 ms ® VBW 2wz Mode Auto sweep

T —

Mty

P Ayipendt.
(F824.0 MHz 1001 prs 0 MHz/ Span 40.0 MHz || (GF 824.0 MHz 1001 ps 0 M2/ Span 40.0 MHz
2 Marker Table 2 Marker Table

M 1 828.955 MHz 16.07 dBm Occ Bw 19.029153491 MHz M1 1 £19.924 MHz 12.94 dBm Oce B 19.108 43885 MHz

m 1 814,467 6 MHz 11.37 dim Oce Bw Centroid B23.578 181 879 MHz m 1 814,424 2 MHz B34 diim Occ B Gentroid B23.578 175701 MHz

i 1 833,492 8 MHz 1103 dgm Oce B Freq Offset 1818120 549 kHe i 1 833,532 6 MHz 7.31 déim Oce Buw Fren Offset 21620 298 663 kHe

02:16:08 PM 06/27/2024

-

02:16:44 PM  06/27/2024

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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samonas. FCC RADIO TEST REPORT

Report No. :

FG3D2703-02C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / 824MHz Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0011
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0018
PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamranas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C
FR1 n30
Peak-to-Average Ratio
Mode FR1 n30/ 10MHz / DFT-S OFDM
Mod. PI/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.80 4.44 5.46 5.84 PASS
Mode FR1 n30/ 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.52 PASS
TEL : 886-3-327-3456 Page Number : Al4-1 of 38

FAX . 886-3-328-4978






